40624-004

Hazen and Sawyer
a Z en 4000 Hollywood Boulevard, Suite 750N
Hollywood, FL 33021 « 954.987.0066

City of Margate

Water Supply Facilities Work Plan
2025 Update

November 10, 2025



City of Margate November 10, 2025
Water Supply Facilities Work Plan

Table of Contents

4.
5.

EXECULIVE SUMMAATY ...t 1
= F Ted (o | (o1 o To I RSP RPR PSR 1
Water Demand and SUPPIY Capacity........cccoiiiuiiiiiiiee i e e 1
PFAS Regulation and COmMPlIANCE ..........c..uuviiiiiiiii e e e e e e e e e e e e e e e e 1
Capital Improvements and FUNAING .......oooi i e e e e e e e e e 1
Regional Climate CoNSIAerations ............ccuvuiiiii i e e e e e e e 2
107013 T (U153 (o] o SRR OT PP 2

History and Statutory OVErVIEW ... 1-1
[...]
Utility Authority (MUA), a not-for-profit corporation. In 1977, the City assumed the operation of the utility
and MUA’s debt.

The City's Department of Environmental and Engineering Services (DEES) currently owns and operates
the potable water supply and wastewater treatment facilities serving the entire geographical area within the
City’s corporate limits and a portion of the City of Coconut Creek. The location of the City and its service
area within Broward County is provided in Figure 1-1. The detailed service area boundary map is provided
in Figure 1-2. The City and its water service area are primarily residential with a mix of apartments,
condominiums, single-family homes, shopping centers, schools, and health care facilities.

The City’s water utility draws its raw water from the Biscayne Aquifer, the primary water supply source in
Broward and Miami-Dade counties and southeastern Palm Beach County. Water withdrawal from the
Biscayne Aquifer is governed by the South Florida Water Management District (SFWMD) through the
issuance of Consumptive Use Permits (CUPs).

Chapter 163, Part 11, Florida Statutes (F.S.), requires local governments to prepare and adopt 10-Year Water
Supply Facilities Work Plans into their comprehensive plans within 18 months after the South Florida Water
Management District (SFWMD) approves a regional water supply plan or its update. The 2023-2024 Lower
East Coast Water Supply Plan Update (2023-2024 LEC Plan Update) was adopted by the District’s
Governing Board on September 23, 2024. Therefore, local governments within the Lower East Coast
Region are required to amend their comprehensive plans and include an updated 10-year Water Supply
Facilities Work Plan and related planning elements by February 22, 2026.

The State of Florida requires that the 10-Year Water Supply Facilities Work Plan 2025 Update address the
development of traditional and alternative water supplies and management strategies, including
conservation and reuse. The data and analyses, including population projections and water demand, must
span at least a 10-year planning period and be consistent with the 2023-2024 LECWSP Update. The data
presented herein are for the planning period through the year 2045.

Hazenand Sawyer | History and Statutory Overview 1-1



City of Margate

Water Supply Facilities Work Plan

November 10, 2025

City of Margate

Area in Coconut Creek

Served by Margate Water System

Broward County

Figure 1-1: Location of City of Margate’s Water Service Area

Hazen and Sawyer |

History and Statutory Overview

1-2



City of Margate November 10, 2025
Water Supply Facilities Work Plan

-

WILES RD H_M 101 M,

A 25 I"l' \/
1 Py oy
)
-l’_(; = (e

W SAMPLE RD @
g1/ <r
rr( z o !
Q - Cx
‘“l wl
Qi <
: :
w p )
: =3INGS!
™ ; W COPANS RD

S

-
-
-

-

i
E
crH e\ T
Y

|

=

44 COCONUT CREEK-PKY ¢

ot

= G2/

ROCK )S.bAND,Rp

[0 ([ ol

T

I
(L]

o
—
11

=
|
[ pmd 3
»
=
S
(9]
@
["<
O

d

ML, S

= =
L]
|

i

—l

~r SOUTHGATE BLVD

{ Yo
Vg
)
S

D Margate Service Area

2 D Coconut creek Service Area |- F
/

WA LR == B B =

—

g
Ew ©| KIMBERLY- BLVD z : &
2 < [
5! 5
: L R0
E Legend z W MCNAB ‘Dﬁi
——— Streets B e
[
)
o
=
£

Figure 1-2: City of Margate’s Water Service Area Boundaries

Hazen and Sawyer | History and Statutory Overview 1-3



City of Margate November 10, 2025
Water Supply Facilities Work Plan

2. Work Plan Objectives

The City withdraws potable water from the Biscayne Aquifer in conformance with its consumptive use
permit (CUP) number 06-00121-W issued by SFWMD. The City’s 20-year CUP was issued on September
2, 2020, and expires on December 27, 2065. The Base Condition Allocation from the Biscayne aquifer
provided under the City’s water use permit expires on September 1, 2040, and will need to be renewed prior
to this date. The 2.0 mgd of water supply that will be used as offset water to support additional permitted
withdrawals from the Biscayne Aquifer expires on December 27, 2065, and will need to be renewed prior
to this date. This work plan addresses the City’s provision of potable water to serve water demands in its
service area for the required 10-year planning period and through 2045.

This Water Supply Facilities Work Plan 2025 Update includes the following items.
e Assessment of the City’s current water supply sources and treatment capacities (Section 3.0)

o Identification of water conservation and reuse practices and regulations within the City’s service
area. (Section 3.0)

e Five-year population and water demand projections through the year 2045 within the City’s
jurisdiction and in the portion of the City of Coconut Creek served by the City (Section 4.0).

e Recognition of the regional water supply planning issues that have the potential to impact the City.
(Section 5.0)

e Identification of the City’s water supply capital improvement projects including alternative water
supply (AWS). (Section 6.0)

o Identification of Goals, Objectives, and Policies (GOP’s) required to implement the Work Plan and
water supply concurrency requirements. (Section 7.0)

\S]
1

Hazen and Sawyer | Work Plan Objectives



City of Margate November 10, 2025
Water Supply Facilities Work Plan

3. Water Supply System
3.1 System Overview

311 Service Area

The City provides water service within both the municipal boundary and its broader utility service area.
The incorporated City limits encompass 9.17 square miles and includes a population of approximately
58,927 residents. In addition to serving customers within Margate, the City also provides potable water to
the southern portion of the City of Coconut Creek. When including this additional service area, the total
water utility service area covers 10.7 square miles and serves approximately 67,341 people, based on the
2025 Broward County PFAM TAZ population projections.

Land use within the municipal boundary and the extended service area is predominantly residential. The
City owns and maintains the entire water supply, treatment, and distribution system, and is the sole entity
responsible for planning, financing, constructing, and operating the facilities that supply water within its
service area.

The City's water system includes a 13.5-million gallon per day (mgd) water treatment plant (WTP) fed with
raw water from 12 Biscayne Aquifer wells; two ground storage tanks located at the WTP facility (2.0-
million-gallon (MG) concrete and 1.9 MG steel tank), a water distribution system with 213.4 miles of
distribution mains, a remote 2.0 MG water storage tank at Coral Gate Park, and four interconnects with
neighboring municipalities. The distribution system includes 16,982 service connections to residential,
commercial and local government customers.

3.1.2 Large Users of Utility Potable Water

The City’s billing records were evaluated to identify water customers with the highest consumption over
the past five years. The top 100 consumers include schools, multifamily communities and a regional
hospital. The top 10 users of potable water from the City’s system are listed in Table 3-1.

Table 3-1: City of Margate Water Service Area Top 10 Potable Water Customers by Water Use

Average Gallons Per Year from

Customer Name 2020 to 2024
Northwest Regional Hospital 27,588,380
Coral Cay Plantation - Mobile Home Community (MHC) 19,506,740
School Board of Broward County (Schools) 14,067,560
City Of Margate 11,626,380
Broward College 6,867,420
JM Lexus 6,104,380

W
1

Hazen and Sawyer | Water Supply System



City of Margate November 10, 2025
Water Supply Facilities Work Plan

Skyler Pensacola Inc. 4,416,500
Margate Village Condominiums 4,037,120
Aztec RV Resort 3,716,080
Mida Commons LLC 3,676,900

3.1.3 Large Users with Individual Consumptive Use Permits (CUPs)

Large users with individual consumptive use permits were identified in May 2025 using the SFWMD water
use permit portal and searching by Section/Township/Range. The overwhelming majority of the CUPs
identified within the service area are for landscape irrigation purposes. These include CUPs issued to golf
courses, parks, condominiums, schools, churches and commercial facilities. The number of CUPs and the
acreage associated with these permits by water use type are provided in Table 3-2. There are about 188
CUPs serving about 3,452 acres within the City of Margate’s water service area. Landscape irrigation is the
dominant water use.

Table 3-2: Number of SFWMD Consumptive Use Permits and Acres Permitted in the
City of Margate Water Service Area

Water Use Type Number of CUPs Acres Served

Landscape 185 3,201.44
Golf Course 2 100.00
Broward College 1 49.25
Total 188 3,451.69

3.1.4 Private Wells and Septic Systems

The City is not aware of private wells for potable water located within its service area or other uses exempt
from permitting (40E-2.051, Florida Administrative Code) such as firefighting. The only unsewered area
within the City’s water service area is in the City of Coconut Creek and is comprised of 24 single-family
lots each about one-acre in size and totaling 26 acres.

3.2 Description of the City’s Water Supply System

3.21 Raw Water Sources

The City is permitted by the SFWMD to extract water from the Biscayne Aquifer using a total of twelve
raw water wells. Raw water extracted from the Biscayne Aquifer is metered at the City’s water treatment
plant. The location of the raw water wells is mapped in Figure 3-1.

w
1
\S]

Hazen and Sawyer | Water Supply System



City of Margate November 10, 2025
Water Supply Facilities Work Plan

3.2.2 Treatment Facilities

Raw water mains from each well combine into a 30-inch raw water header main, which then splits to feed
two parallel treatment trains. Separate venturi meters record the flow entering each of the two parallel trains.
Each train consists of cascade aerators to oxidize iron and manganese (for subsequent precipitation and
removal by the filters) and remove hydrogen sulfide and carbon dioxide; a lime softening unit to reduce
hardness; and a 4-bay filter unit consisting of four 2.5 mgd bays with granular media. Chloramines are used
for disinfection. Treated water is collected in a clearwell and subsequently transferred to the two on-site
ground storage tanks (2.0 MG concrete and 1.9 MG steel). A remote 2.0 MG concrete storage tank located
at Coral Gate Park is also used for additional storage. The softening units are upflow solids contact
clarifiers, with integral mixing and quiescent zones, rated at 13.5 mgd each. A process flow schematic of
the WTP is provided in Figure 3-2. An overview of the overall WTP site plan is provided in Figure 3-3.

w
1
W

Hazen and Sawyer | Water Supply System



City of Margate November 10, 2025
Water Supply Facilities Work Plan

‘ Water Treatment Iant !

[iTnd

Wastewater Treatment Plant

Legend o
@ Production Well

Production Well Key Map

Figure 3-1: Raw Water Well Locations

Hazen and Sawyer | Water Supply System 3-4



City of Margate

Water Supply Facilities Work Plan

A—

AMMON.
EE - q

RW.W. 49 (&l

wibibll

Hazen and Sawyer

WEST
AERATOR

PoLYER 50,000
2 GALLON
CLEARWELL
ACCELATOR
S
= TP.# -
[
-
ANMONA ————
BLOwW CHe
—
ongw TP.#3
-
19 MGD
FILTER 000
oo @D
17
1 2
413
POLYMER
Uve
BACKWASH
e HOLDING
TANK

DECANTTO  SLUDGE TO
WWTP DISPOSAL

SYSTEM

OUT OF SERVICE

LEGEND
RAW WATER WELL
TRANSFER PUMP
HIGH SERVICE PUMP

Figure 3-2: City’s Water Treatment Plant Process Flow Diagram

| Water Supply System

November 10, 2025

TO DISTRIBUTION SYSTEM

3-5



City of Margate

Water Supply Facilities Work Plan

November 10, 2025

12'-0” Diameter
8,200 Gal. Capacily
HDPE Hypochlorite 66. lo'n
Storage Tank 11"-0" Diameter
(Typ. of 4) Salt Storage Tank
s @ £
Raw Waler / p
Well #5
(Enclosed) @ @ Hypo O Raw Water ~ Corigated Metal ”
Raw Water Gorotaion Well #10 Maintenance Building
,
“E’°“ # Concrete Secondary — @ @ Building (Enclosed)
(Enclosed) Containment Struclure Concrele Slab  Chemical Storage
On Grade Feed Building
East Wastewater Treatment Plant K Micro 3
() 1 Story Strainers
Water Meler B P Generator | U
Building —? oo Eﬁj
Aeration
[Fomite || Wi, | E—
i D [j E:l [:] Halding | pccelator No. 1 Accalator No. 2
e EREN E
D D D ﬂ Clarifier Tank >
fen! fanl Gravity Multi
Plant =23 == %
o Oticraiong Media Filter
| Caporstory J
f‘“ e Biowor Pad
3 Transfer
i Storage Tank Storage Tank Pump
(Out Of Service) - . ] Buitding
-
», Building 5
High S S:e"‘?r':x; Maintenance
Pump Room |—— Buiding
Ground Water—" Raw Water
Raw Waler  Monitoring Well Well #2
| Raw Water 3] Well #4
) Well #3 ﬂ '
d =
Figure 3-3: Water Treatment Plant Existing Site Plan
Hazen and Sawyer | Water Supply System




City of Margate November 10, 2025
Water Supply Facilities Work Plan

3.2.3 Storage Facilities

From the clearwells, water is transferred to two aboveground storage tanks located at the WTP: a 1.9 MG
steel tank and a 2.0 MG concrete tank. A remote 2.0 MG tank, located at Coral Gate Park, approximately
1.5 miles from the plant in the northeast portion of the City’s service area, is connected to the distribution
mains and is filled or emptied using a valve located within the remote facility. This valve is controlled from
the treatment plant via the Supervisory Control and Data Acquisition (SCADA) system.

3.2.4 Distribution System

High service pumps at the treatment plant are equipped with variable frequency drives to maintain an
average pressure of 70 pounds per square inch (psi). The City’s distribution system consists of 213.4 miles
of distribution mains and 16,982 service connections. The service area includes the entire City of Margate
and that portion of the City of Coconut Creek located south of Coconut Creek Parkway. An overview of
the City’s distribution system is provided in Figure 3-4.

3.25 Interconnects

The City’s distribution system has four interconnects with neighboring community water systems for use
during emergency situations. There is a 4-inch interconnect along the southern boundary with the City of
North Lauderdale, a 12-inch interconnect at the northern boundary with the City of Coral Springs, an 8-
inch interconnect along the western boundary with the Coral Springs Improvement District, and a 10-inch
interconnect along the eastern boundary with the City of Pompano Beach. All interconnects are straight
piped and are isolated by valves located on either side of the service area boundaries. The interconnect
locations are also shown in Figure 3-4.

w
1
~

Hazen and Sawyer | Water Supply System



City of Margate November 10, 2025
Water Supply Facilities Work Plan

-

BWATLANTIC BLVD

SR < IMBERLY, BLVD N

Legend

* Water Treatment Facility Remote Pump Station

@  Storage Tank
Major Roads o

DIAMETER ®  Production Well

Less than 6~ Interconnects

A
6" - 10" D Service Area

Greater than 10"

Figure 3-4: City of Margate Water Distribution System

Hazen and Sawyer | Water Supply System 3-8



City of Margate November 10, 2025
Water Supply Facilities Work Plan

3.2.6 PFAS Pilot Study

On April 10, 2024, the EPA announced the final National Primary Drinking Water Regulation (NPDWR),
establishing an enforceable maximum contaminant limit (MCL) of 4 parts per trillion (ppt) for two per- and
polyfluoroalkyl substances (PFAS): perfluorooctanoic acid (PFOA) and perfluorooctane sulfonic acid
(PFOS). A compliance date of 2031 is expected to be announced in the near future.

The City’s existing water supply contains PFAS above the MCL. The City’s WTP uses lime softening
treatment. Lime softening cannot remove PFAS.

To achieve compliance with the PFAS regulations, the City is currently performing a pilot test study at its
WTP to evaluate the performance of three different PFAS adsorbents. The City will evaluate pilot test
results at the conclusion of the study in early 2026 and decide whether to move forward with constructing
a full-scale media adsorbent facility to treat lime softened water, or evaluate other PFAS removal
alternatives, such as the implementation of nanofiltration and/or reverse osmosis skids. A photo of the pilot
setup on site is shown below in Figure 3-5. The impacts of each of these alternative methods on the City’s
future water use are evaluated in Section 4.0 — Water Demand Forecast and Supply Adequacy.

Figure 3-5: City of Margate lon Exchange Pilot Skid

Hazen and Sawyer | Water Supply System 3-9



City of Margate November 10, 2025
Water Supply Facilities Work Plan

3.3 Water Utility Consumptive Use Permit

The City’s current CUP was renewed by the SFWMD in September 2020 (Permit No. 06-00121-W). This
permit allows the City to withdraw a specified quantity of water from the Biscayne Aquifer until the permit
expires on December 27, 2065. The City’s CUP provides for the following permitted water quantities in
Condition 5: Allocation:

Total annual allocation is:
e 3,686.72 million gallons (MG). (10.10 million gallons per day (mgd)).
e Total maximum monthly allocation is 337.34 MG.

Until the City has received offset water to prevent a net increase in the volume or cause a change in timing
on a monthly basis of surface and groundwater withdrawn from the Lower East Coast Everglades
Waterbodies, the total allocation from the Biscayne aquifer shall be limited to the base condition allocation
of:

e 3,112.8 MG per year (8.53 mgd)
e 285.34 MG maximum month.

When the required volume of offset water has been delivered to the City, the following allocations shall
apply:

e 3,686.72 MG per year (10.10 mgd).

e 337.34 MG maximum month.

Between September 1, 2040, and December 27, 2065, without renewal of the base allocation, withdrawals
from the Biscayne aquifer that are offset from the C-51 Reservoir, Phase 1 Project shall be limited to:

e Annual allocation shall not exceed 730 MG (2.00 mgd).
e  Maximum Monthly allocation shall not exceed 66.92 MG.

The Base Condition Allocation from the Biscayne aquifer provided under the City’s water use permit
expires on September 1, 2040, and will need to be renewed prior to this date. The 2.0 mgd of alternative
water supply from the C-51 that will be used as offset water to support additional permitted withdrawals
from the Biscayne Aquifer expires on December 27, 2065, and will need to be renewed prior to this date.

It is noted that all references to values in “mgd” relative to water supply allocation are only for informational
purposes. The water use permit does not contain water supply allocation limits in terms of “mgd”.

3.4 City’s Water Conservation Program
The City continues to implement the conservation programs summarized below.

Broward Water Partnership Conservation Program — The City of Margate is a partner community in
the Broward Water Partnership (marketed as the “Conservation Pays” program), a collaboration of 19

Hazen and Sawyer | Water Supply System 3-10



City of Margate November 10, 2025
Water Supply Facilities Work Plan

municipalities and water utilities with the goal of saving 30 mgd countywide. The City actively participates
in the partnership to provide residents and businesses with rebates for replacing older toilets with new, high-
efficiency models, provide residents with free, high-efficiency faucet aerators and showerheads, and
provide food service businesses with high-efficiency pre-rinse spray valves. The program provides for a
consistent marketing and media campaign to promote the program and advance overall water conservation
efforts. In Fiscal Years 2020 through 2024 (October 1, 2019 — September 30, 2024), the City issued 293
toilet rebates and distributed 1,149 high-efficiency fixtures.

NatureScape Irrigation Service — The City of Margate has partnered with Broward County for their
NatureScape Irrigation Service (NIS). The goal of NIS is to reduce urban water consumption and improve
the quality of surface waters through efficient irrigation and environmentally friendly landscape practices.
The NIS program targets large properties such as government facilities, parks, schools, and multi-family
complexes where conservation efforts can produce the greatest water savings. Over the past 4 years, the
City has audited 20 properties with a combined annual water savings of 4,810,546 gallons. The City also